E3554-200 REPAIR PARTS

REF. D
STEERING PAGE
{FRONY AXLE 7
AGSEMBLY} ©

NOTE: ALWAYS USE ORIGINAL EQUIPMENT © ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE 333378 A

original equipment paris may void your wareanty.




E3554-200 CHASSIS & HOOD ASSEMBLY

KEY# PART# DESCRIPTION QrY
1 331173-879 FRAME MAIN SF RIDER ..ot v cricvmeniienne
2 331834 FOOT PAD, RH SF, FULL WIDTH =)
3 331835 FOOT PAD, LH SF, FULL WIDTH |
4 313003-653 BRACKET, GRILLE SUPPOAT LH .. it
6 313004-853 BRACKETY, GRILLE SUPPORT RH...... .1
6 66362-853 BRACKET SUPPORT FRONT AXLE-Si wl
7 328154 SCREW, 5/16-1BX1.0WDFLLK .....coveaev.... .6
8 56273 NUT, 6/16-18 HXWDFLLK... ..8
9 20616 BOLY, 625X1.800 KHSH 112-20 .1
10 274654 NUT, 1/2-20 REGHXCTARLK ... R |
11 180138 SCREW, 3/8-16X3.00 HHC .. .2
12 2483 WASHER,.3010X {.26DX.07 BELLVIL 4
13 1499 NUY, 3/8-18 REGHXCTRLK.......cc.cccenus . .2
i« 300584.830 CONSOLE SF GPWR NOTCHED FEN .1
16 56235-830 CONSOLE, REAR COVER........ccninee o
16 996346 SCREW, 1/4-20X 50 WAHHTAP ... .15
17 321980-830 DASH, SM.FRW/0 AMMET GPWR ., |
18 302723 : INSERT.DASH.LH 11 HP ... o
19 302724 INSERT.DASH,RH 11KHP ......... oot
20 44811 SCREW, 1/4-20X .75 WAHHTAP .. .4
et 274672 SCREW, 1/4-20X .63 WAHHC .. .4
22 §1335 NUT, 1/4-20 WOFLWHIZ-LK . wd
23 320257 HOQD, H-32 PLASTIC .,.cciveems w1
24 7278 SUPPORT,HOOD H-12 GP 11HP ..., A
25 301542 SCREW, 10-24X1 00HWATAPBLK ., .4
28 308459 NUT, #10-24 HXHONYLK...... .4
27 302722 GRILLE, G-15 GPWR SM |
28 8783 BRACKET, TIE.HOQD ......... e
28 35066 SCREW, 10-24X.50 SLHWAT. .8
30 310203 CLIP.HOG RING C-SHAPED .. -1
k) 56676 80LT, 375X .580 HHSH 5/16-18.. 2
32 1498 -NUT, &18-18 REGHEXCTRLK . Y
3 57478 SPRING, HOOD LATCH.............. . 2
34 305718 LENS 11 HP HAKO SMOKED H-12. i
35 87706 SCREW, #8 X .50 PLASTITE/HI-LO. wod
36 301462 FOIL, HEAT REFLECTOR ........ W
ar 3605 PARTS MANUAL ... S
38 333666 QPERATORS MANUAL (ENGLISH).... .
39 333667 OPERATOR'S MANUAL (GERMAN)..... ... 1




E3554-200 REPAIR PARTS

REF. CUSTOMER ASSY. PG
3 BEAT AND HARDWARE

REF.
~" CONSOLE

REF
MAIN FRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than (TEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 333378 A




E3554-200 CHASSIS & HOOD ASSEMBLY

KEY¥ PART# DESCRIPTION Qry
64 58367-879 PLATE,SEAT F5 SFLF ..ccoooe o crrenecsmveecnonsinos 1
58 20607 BOLT, 437X 156 HHSH 5/16-18 ....cconircrecnsrinnsniones 2
56 1498 NUTY, 5/16-18 REGHEXCTRLK ..... 2
67 330483 SPRING, SEAYT 1.5000X2.25LG .. w2
58 120302 WASHKER, FLAT 281X .83X.065.. 2
66 995346 SCREW, 1/4-20X .50 WAHHTAP ...... ]
80 A ASM FENDER F-§ SF SOFLOF ... .|
60-1 332423879 FENDER, F-5 SFS.OFLOF. ... N ]
80-2 9230 CLEVIS ..........c.oc0nne. J ST U PV RUPIOVRY 1
60-3 430455 . SCREW, 5/16-18X 66PHPNMA BKPH . S |
80-4 301581 - WASHER,.3441DX1.500X.09CU .......... |
80-5 120373 NUT, /1818 SQ....cco.oc.cvnmrnnvrisin + 1
66 985346 SCREW, 1/4-20X .50 WAHHTAP .. .4
§7 126353 BOLT, 5/16-18X1.00 CARALN ..... .2
60 56273 NUT, 5/16-18 HXWDFLLK ............ ol
70 55023 TRIM, 77.5" BLACK NARROW .. ... 778
71 §3446 PIN, 5/16-18 HOOD LATCH ...... e e 4
72 271184 NUT, 5/16-18 HEXKEPS ....... .2
7 50653 GUIDE, BELY ...cevvveien- o
78 41520 NUT, %4-16 HXCTRL .t
bl 271190 NUT, 4/8-18 HEXKEPS ..... 1
A ORDER INDIVIDUAL PARTS




JURKHYT oorviLo ULl 1. Ly~ wdovi vot o

E3554-200

REF.
OUSTOMER ASSY. PG,

(STEERING WHEEL S+ ——
& HARDWARE)
- i0

AEF.
CHASSHS & HOOD PG.
(FRONY AXL
SUPPORT)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of servicefreptacement paris other than
original equipment pans may void your warranty.

REPAIR PARTS

Fiss REF.
S CHA$SIS & HOOD PC.
(DASH)

30

REF. KEY#1

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

327592 H
_J




E3554-200

YD Dbl

OO DN DL LA et et ol b s ot skt e
Q

—
nN O

12-1

KEY# PARTH

A

324915-879
50546
310368
36625
310367
327810-853
454565
302688
180124
120382
1499
3247162
33280
330021
181843

845

412349
328808
57158

STEERING ASSEMBLY

DESCRIPTION Qry
AXLE FRONT ASSY, SFLONG .. ..oooccovevvrccn e - 1
ASSY FRONT AXLE SF GS ..o i oo 1

BEARING, FL .7691DX1 0020DX .76
SPINDLE,ASSY RH LONG SF ..
AING, RETEX .57X.05TRU5133-75
SPINDLE,ASSY.LH LONGSF .. ...
ARMASSY SF 4WS FANT STRNG ....
PiN, SPRING.250DIAX1.25LG HVPL ..
ASSY,TIE ROD 19.31 LG .. .
SCREW, 1/8-16X1.25 HHC
WASHER, REGSPTLK.383X. 66X.10 .
NUT, 3/8-16 REGHXCTRLK...
GEAR, SECTOR SF4WS ..
PLATE SECT SF 4WS BLK. -
BUSHING, SECTOR GEAR SF aws ..
SCREW, 3/8-2d4X1 50 HHC . U
WASHER, FLAT 390X1.25X.119. . . ..

NUT. 3/8-24 HXCTRLK ..
DRAG LINK ASSY!?GS{G P
BALL JOINT 3/8 THD SHORT STUD ISP

N N e RN D AR e O RO e PO RS e = e e e B

122 124925 NUT, 3/8-24 REGHEXJAM .,

12-3 58160 DRAG LINK . e

13 120382 WASHER, REGSPTLK.303X.68X 10 ... ... ... .

14 120369 NUT, 3/8-24 REGHEX .. .

15 327305 SHAFT, PIN-STR BLK

16 326692 BEARING, F. .50 IDX1 37OOD)( .......
17 328505 SCREW, 1/4-20X.75 (TQ 30-35 FT&)

18 46031 NUT. 174-20 WDFL MAC-LOCK ...

] 20864 RING, RET £ .98X.04TRUS133-50 ..

20 54902 BEARING, FL .76310X1.370DX .50...

30 302828 TIRE & RIM, PU 15X6 OX6 TUR ..o v e s
30-1 24167 VALVE STEM

J0-2 39826 RIM, WHEEL

30-3 314416 BEARING, FL

304 TIRE AEFER TO TIRE TREAD PAGE

35 842 WASHER, FLAT 785X1.31X075. .. ... ien®
36 38625 RING, RETEX 57X.06TRUS133.756 ... L2
37 40394 HUBCAP,1500IDXMBLG .. .. ... ... . o 2
a8 160124 SCREW, 3/8-18X1.25 HHC .. ... .. iy
39 120384 WASHER, FLAY 406X .81X.065 ... s o o R O
40 45171 NUT. 3/8-16 HWDFL WHIZ-LOCK ...t
» ORDER INDIVIDUAL PARTS




1UJRRAY SERVICE DEPI. LU-DLDV1 vVl 2v

E3554-200 REPAIR PARTS

REF.
CHASSIS & HOOU PG,
FENOER AGM.

REF.

CHAssIBAHOODPO. gy g H
. " — 1 l .

REF. TENSION SPRING
MOWER FINAL ASSY. PG,
~ )

HOWER DRIVEPG REF,

UPSTOPBOLT g:?::f&:"” 8
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement pans othar than ITEMS ARE INTERCHANGEABLE
original equipment pars may void your warranty. WITH OPPOSITE SIDE 333061 A

10




AURRAY SERVICE DeEPt.

LY 01001 vV 29

E3554-200

KEV# PART¥
1 325892
2 22265
3 308226
4 326368
& 55514
8 326587-853
? 325589
8 274517
9 8260
10 25210
11 326602
12 326114-853
13 325180-863
14 180078
15 58247
18 1408
17 417008
18 8260
19 325495-863
26 330067
24 1498
22 313026
23 180077
24 1400
25 301238
26 180077
27 1408
28 322202-853
29 300171

30 990418
31 44108
32 301239
kx| 300171
34 44108
35 0435
36 1368479
37 35287
36 303027
30 88326
40 58325
41 69320
42 0149
43 48306
44 58336
45 1602
46 321430
47 300310
48 300311
49 48308
50 300317
61 8260
62 120375
$3 9405

" bd 120372

86 39622
&6 121222
57 300335
&8 300340

MOWER SUSPENSION ASSEMBLY

DESCRIPTION

LEVER.CLUTCH RH PTO ... c.ocvrsrsrnssvcsncensn
WASHER, FLAT .S 15X1.38X119PL oorvrrrrreccee
STOP, PTO ENGAGE .oreeccctcor

PIN. SPRING. 187DIAX1, 191G HD ..o veanrsrmsn
KNOB, ROUND 1.50DiA OR GRIP SF ..
STRAP ASSY. PTO BELCRANK SF ....c.occomrsrirrmesion
ROD, BELCRANK LINK BF st enitinntni e arasans
WASHER, FLAT 406X .73X.063..
PIN, HAIR 001 DIAX1.66LG .........
WASHER, FLAT .386X1.26X.09....."
SPRING, L69X7.75X.0807TENSION .
LIFT ASSY,LH .......
LIFTASSY. BH SF oooooon oot
SCREW, 6/16-18X1.00 HHC +rovr oo roves e snisssiese
NUT, ADJUST ...
NUT, §/16-18 REGHEXCTALK .
WASHER, FLAT 531X1.06X .08
PIN, HAIR .091 DIAX1.66LG ........
BRACKET, REAR HANG SUSP
BOLT, 6/16-18X1.00 CAR .......
NUT, 5/16-18 REGHEXCTRLK .......
BRAGKET, HGT/ADJUST SUPPORT ...
SCREW, 5/16-18X 75 HHG ...........
NUT, §/16-18 REGHEXCTALK wrvrorcoersror v
QUADRANT HEIGHT ADJUST
SCREW, 5/18-18X .75 HHC .....
NUT, §/16-18 REGHEXCTRLK ...
HANDLE LIFT SHORT(30° SF) .....
BOLT, 500X .270 HHSH 6/16-18 .
WASHER, FLAT 506X .76X.024 ...
NUT, 6/16-18 HWDFLCTALK ...
PAWL, SOQUARE.....rr..ciesc v
BOLT. 500X .270 HHSH 5/16-18 ....
NUT. 5/16-18 HWDFLCTRLK.......
POINTER, HEIGHT ADJ........ ...
WASHER, EXLK .195X.41X.03.
SCREW, #8-32X .38 HHWATAP .
ROD ACTUATOR-SHORT ...
SPRING, HEIGHT ADJUST ...
KNOB, HEIGHT ADJ PUSH BUTTON..
GRIP, .760 OD W/ HOLE BLACK.
BRACKET, CABLE RETAIN ...
PULLEY,POWDER METAL ......
BOLT, .375X .375 HHSH 1/4-20..
NUT, 1/4-20 REGHEXCTRLK .
GABLE, LIFT 21.50 -30"S.F..
PIN,CLEVIS B10DIA+ 476L8 ...
RING, RET € 31X 25TRUX6133-91 ..
PULLEY,POWDER METAL .........cvvon
PIN. CLEVIS I75DIAX 811G ..

PIN, HAIR 091 DIAX1.66LG ......
NUT, 1/4-20 REGHEX ......
CLEVIS. LIFT CABLE .
NUT, 1/4-20 REGSQ ......
PIN. CLEVIS 312 X 81200
PIN. COTTER (080 DIAX .76LG..
LIFT COVER-39™ F5 ....ccovr s :
SOREW. £10 X .75 HHPLAST BLK oo 3

3

e L LU LLLL L L LueshhaLanbp L IR :
’ . R
- R X R e i

11




IURKHY SERvito wor . L sUdL oVt v o

£E3554-200 REPAIR PARTS

Raf.
Main Frame

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty, WITH OPPOSITE SIDE 333377 A

12




‘URRAY SERVICE DkbIL.

E3554-200

KEY# PARTH
1 Y
2 303108
3 50785
4 22053
6 54768
6 326815-853
7 180077
8 1498
9 180091
10 120383
) 1488
12 323213
13 180087
14 1469
15 180079
16 138485
17 1498
18 321849
19 302760
20 180077
21 1498
22 310366
23 180020
24 1502
25 308435

26 310265
27 137185
28 274654
29 56514
30 311209
k) 311257-863
32 1341
33 311331
a4 321844
35 137185
36 57158
7 124925
38 120382
a9 120365
40 323212
a1 67157
42 56255
43 217
44 73787

FRVERCD RIS R EC L g g

‘SCREW, 5/16-18X2.00 HHC ......

DESCRIPTION

TRANSAXLE 940007 2WSLFSF ...oiniiiinmnre

PULLEY, 680D VALTA. ...
KEY, HI-PRO 606 .76DIAX.187WD ...
RING, RETEX .68X .035TRUS100-62 .
BELT,V 4L 82.00 SFDRIVE .........
BRACKET, TRANSAXLE ........

SCREW, 5/16-18X .73 HHC ...
NUT, 6/16-18 REGHEXCTRLK ..
SCREW, 6/18-18X2.50 HHC ...
WASHER, FLAT 344X 869X.065 ..
NUT, 5/18-18 REGHEXCTALK ..
BRACKET, T/ATORQ. BLK ......

NUT, 6/16-18 REGHEXCTALK ..
SCREW, 5/16-186X1.00 HHG .........
WASHER, EXLK .320X61X03 ...
NUT, 5/16-18 REGHEXCTRLK ... ...
LEVER, SHIFT LOW SF FNSFT 915 ...
CLAMP 828DIA .o e s

SCREW, 5/16-18X .76 HHC .
NUT, 5/16-18 REGHEXCTALK
BRACKET, PIVOT SH LEV

SCREW, 1/4-20X .78 HHG ...
NUT, 1/4-20 REGHEXCTALK ...,
LEVER, SHIFT UPPER SOF 1/2.13.,
SPRING, TORS. .66X.96X.085 ......

PIN, COTTER 125 DIAX1.00LG
NUT, $/2-20 HEXCTALK ...ccretivicieniee
KNOB, ROUND 1.50DIA OR GRIP SF .
COVER PLASTIC LF POSO/F43606 .....
BRACKET COVER F-5 FNDR SHIFT ...
CLAMP, SPRG $.17°1D .. ......

SCREW, 1/4-15X.44/53 HiLOtHwA .

ROD, CONNECTING, SHIFT  ZINC ....
PIN, COTTER 125 DIAX1.00LG .......cceoe.
BALL JOINT 38 THD SHORT STUD .. .. ...
NUT, 2/8:26 REGHEXJAM .ooiiovrionnrieeonen o
WASHER, REGSPTLK, 393X 66X.10 ...

NUT, 3/8-24 REGHEX ... oo
BAACKET, SHIFT S/F BLK ...oooonnies
WASHER, 750%.250 SP-TRANSAXLE .
SCREW, 1/4-28X .75 NYLHHC s
SCREW, 5/16-18X18O0HHCKT ...

WASHER, FLAT 330X IERATOD

+ CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

A el AN B RN A D DS -

Qry

-

13

MOTION DRIVE ASSEMBLY




sanana b [

E3554-200 REPAIR PARTS

REP.
ENGINE PO
ENGINE

-~ -

ERQINE SHEAVE
., DECK ABBY FINAL

> G6EE DETAIL A
OR ASSEMBL
YO FAAME

D
b u
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement paris other than ITEMS ARE INTERCHANGEABLE
original equipmant parts may void your warranty. WITH OPPOSITE SIDE 333377 A

14




E3354-200 MOTION DRIVE ASSEMBLY

KEY# PART# DESCRIPTION Qry

50 49896 BELT GUIDE .. recrisesessessrsserosssrens e

51 271184 NUT, 5/16-18 HEXKEPS ... e

52 120899 WASHER, FLAT 944X .60X.065... 2

53 1408 NUT, 5/16-18 REGHEXCTRLK ...... )

64 331836 ASSY, PEDAL, BRAKE, CLUTCH SF .t

56 319676 PIN, CLEVIS .S00DX4 87LG ......... it

66 2068 WASHER, FLAT .504X .76X.050 ot

57 331972 SPACER, SLEV .53 X 62X1.240 ot

88 56160 . PIN, HAIR 091 DIAX1.62LG ..... )

69 48761 PAD,CLUTCH/BRAKE PEDAL .... ot

60 321080 IDLER ARM BRKT TRACTION SF . o

61 320089 BOLT, 626X .135 HHSH 6/16-18 .., ot

82 45602 WASHER, FLAT .333X .87X.110.... ot

63 1496 NUT, 6/16-18 REGHEXCTALK ....... o

64 327067 SPRING. /4 ODX?.75X.081 TENSION ., 1

65 39659 RETAINER BELY . 1

66 35374 PULLEY, IDLER V4L 3, 1

67 45802 BOLT, 3/8-16X1.50 CARRSN... 1

68 1499 NUT, 378-16 REGHXCTALK ........ e

69 333175 CLUTCH ROD ASSY, 268 DIA 392.... N

71 326780 °  SPRING¥BODX2.18 X.055 TENSION . ot ‘

72 323210 BRACKET, TRCTN S/F BLK ....cocounon ) i

73 48624 BOLT, 500X .188 HHSH 6/16-18 ot }

74 1498 NUT, 5/16-18 REGHEXCTRLK ... et ;

75 333263 ROD, BRAKE 940 BLK....... ) |

78 313881 CLUTCH SPRING ..o e | i

77 50352 NUT, 1/4-20 WOFLLK TOPLOCK 1

78 326363 TIRE & RIM,20X8.00-8 ... e 2

781 24187 VALVE STEM

782 926362 RIM, WHEEL

783  TRE REFER TO TIRE TREAD PAGE

7% 52028 KEY. BQUARE 187SOX2.25LG ....ococrcrere oo canreron 2

80 642 WASHER, FLAT .755K1.31X.076....c..c.0c.r wE

81 42815 WASHER, FLAT .765X1.53X.07....... 2

82 36625 'RING, RETEX .57X.0STRU5133-75 .2

83 40394 _HUB CAP, 1.5001D X 7/8LG ...occcnvvrecoeverecrs ereree @ [
|
. 1
i
3

1S




E3554-200 REPAIR PARTS

REF. CHAGSIZ
4 HOQD PO

REF, CHASSIS —

& HOOD PG
(MAIN FRAME)

NOTE: ALWAYS yUSE ORIGINAL EQUIPMENT

ALL UNNUMBERED
PARTS. Uss of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
orlginat equipmeant paris may void your warranty. WITH OPPOSITE SIDE 333014 A




E33554-200 ENGINE & CONTROL ASSEMBLY

KEY® PART# DESCRIPTION QrTYy
1 A 12-92.8HP BSIC DUAL ...veecverececcene e 1
2 50947 SCREW, 3/8-16X1.25 WAHHTAPBLKS .4
3 138489 WASHER, EXLK .384X.88X.04 ., .1
4 §7908 MUFFLER-DOMEXP ROUND .. -1
3 54767 SHIELD, HEAT.FOR ROUND MUFFLER . N
8 54980 SCREW, 56/16-18X3.50 HHC ................ .2
7 45708 GASKET MUFFLER ... o
8 323423 DEFLECTOR MUFFLER ‘PAATY |
] 35287 SCREW, #8-32X .38 HHWATAP ... .3
10 302814-853 BRACKET,GAS TANK ................ 1
1 180020 SCREW, 1/4-20X .75 HHC ......... .2
12 60352 NUT, 1/4-20 WOFLLK TOPLOCK .. 2
13 314989 TANK, FUEL 1 GAL CLEAR ....coooeesecvererra 1
14 300309 SCREW, .25X. 76X.61 HHWAPLASTITE . .4
15 41007 TUBING, .25X.50X BULK GAS UINE ........cooovvevrrnn. 15.0°
16 47345 CLAMP HOSE SCREW TYPE ........ -
17 45704 CAP, GAS 1-2-TTHO BLK ..o, 1
18 57444 TiE, CABLE BLACK NYLON 5.62L . i
19 320031 THROTTLE CONTROL .............. K]
20 274707 SCREW, 10-24X .50 WAHHMA 2
21 308450 NUT. €10-28 NXHDNYLK ... 2
2 50807 KNOB. ROUND THROTTLE  BUACK ... ot
23 325547 OIL DRAIN VALVE ASSEMBLY .., . 1
24 327422 CAP,OIL DRAIN VALVE ASMYELLOW .. """y
« SEE ENGINE MANUAL

17




E3554-200 REPAIR PARTS

ISR

et
%,

e

A2 ((
AN
/‘\\ i
L=y
3 Y

)

l! \-
[}

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMSBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipmenl parts may void your warranty. WIiTH OPPOSITE SIDE 326046 F

18



E3554-200 PRE-PAINTED DECK ASSEMBLY

KEY# PARTS DESCRIPTION Qry
1 325106 38° DECKKIT,.. RO |
2 926205-853 BAR, SKID .. . |
3 126218 BOLT, §/16-18X .76 CARRLN , .2
4 271184 NUT, 6/18-18 HEXKEPS ... .l
] 67318 GUIDE, BELT 516-18 THD ........ el
6 1498 NUT, &/18-18 REGHEXCTALK ... |
7 913928 BRACKET, CHUTE BLK853... ol
8 180073 SCREW, 5/16-18X .50 HHC ... 2
9 1408 NUT, 516-18 REGHEXCTRLKX ... .2
10 313029 LIFY BRKT, REAR RH BLK 853... -1
17 180081 SCREW, 5/18-18X1.25 HHC ...... .2
12 120393 WASHER, FLAT 344X .69X.085 .2
19 1408 NUT, §/16-18 REGHEXCTRLK ........... .2
14 210867 BRACKET,DECK LIFTREAR LHBLK ...... v {
15 160081 SCREW, 6/18-18X1.25 HHC .. 2
16 120399 WASHER, FLAT 344K .60X.065 ... el
17 1408 NUT, 5/18-18 REGHEXCTRLK ..., .2
19 316302-853 BRACKET, iDLER SUPPORY ..... .
19 300345 SCREW, 5/18-18%1.38 WAHHTAP . 1
20 120803 WASHER, FLAT 344X 60X.06S5 .... 1
21 1498 NUT, 5/18-18 Rsenexcmw .
22 56424-863 QUILL ASSY, 36739/40/49 ... 4
2241 66425 SHAFT/SADDLE 86° .. ot
222 49562 DEARING, BALL 8203-2A (seatsrc wl
223 60816 DUST SHIELD ............oovmerrisrnn. et
2244 55547 QUILL CASTING (104 !
226 49582 BEARING, BALL 8203-2AA(S !
228 50818 SPACER, SLEV .669X .88X3,797 .. 1
227 61448 SPACER, SLEV .672X 83X 438PM . 1
228 313808 PULLEY ASSY .. wt
228 56365 WASHER, SPECIAL QUILL . .
22.10 1202 NUT, 7/16-20 WOFLLK ... -1
23 35498 SCREW, 5/16-18X .75 WAHHTAP . .7
24 312526 LIFT SUPPORT FRONT DECK ... ot
25 180077 SCREW, 6/18-18X 7S HHC ......... |
26 1408 NUT, 5/16-18 REGHEXCTRLK .. .4
27 58305853 BRACKETLINK DECK FRONT ol
28 58247 NUT, ADJUST ... -2
28 180079 SCREW, 5/18-18X1.00 HHC ....... w2
¥ 1458 NUT. §/16-18 REGHEXCTRLK . .2
A 308032 BLADE,10.80 HI-LIFT BLK853 ........... 2
32 2483 WASHER, 39(1DX 1.250X.07 BELLVIL .. .6
33 39573 SCREW, 3/8-24X1.00 NYLHHC ........... .2
34 300481-853 BRACKET, {DLER ARWBRAKE .. w1
-1 300490853 {DLER ARM, 36,30,38,8455D ...... "
342 306973 BRAKE PAD - HARD - 232AF ............. X
343 41801 RIVET, OVSET,187DIAX .50LG ST .... .2
35 300180 BOLT, 50 X1.68 HHSH 3/8-16............ .1
36 896418 WASHER, FLAT .391X1.00X.125... ... A
87 45171 NUT, 3/8-16 HWDFL WHI2-LOCK ... w1
38 326249853 BRACKET, EXTENSION IDLER.... 1
39 180077 SCREW, 5/16-18X .76 KHC ... ool
40 1488 NUT, 5/16-18 REGHEXCTRLK A
41 180020 SCREW, 1/4.20X .75 HHC ... -1
42 1502 NUT, 1/4-20 REGHEXCTRLK .. =4
43 121954 SCREW, 1/4-20X2.00 HHC ..... A
44 271172 NUT, 174-20 REGHEXKEPS . ... ... .o 2
45 303247-853 ASSY BLADE BRAKE 36,39,45 v
45-t 803248 BRAKE ARM, .. .
452 306873 BRAKE PAD - HARD - 232AF . o a1
45-3 135624 RIVET, TRSET . 185DIAX 41L8 8T oo ovrrir 2
46 180077 SCREW, 5/16-18X 75 HHC wvocco. oo oo -1
47 120383 WASHER, FLAT 344X .69X 065 .. 2 oo
48 1498 NUT, §/16-18 REGHEXCTRLK .. N
4 300318 ROD, BRAKE RELEASE 14.7 38 DECK ., .1
60 1502 NUT, 1/4-20 REGHEXCTRLK .. 1
51 314702 SPACER, SLEV .344X1.00X S00PM...........oeeroe 2
52 314702 SPACER. SLEV .344%1.00X ,500PM ..o . @

19



E3554-200 REPAIR PARTS

HOOK SPRING HEHE

REF. KEY 11

REF.
ENGINE DRIVE

et

Idier AmAssy. T 5

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 326048 O

20



E3554-200 FINAL DECK ASSEMBLY

m

KEY# PART# DESCRIPTION avy
1 29456 SUBASSY DECK 38 SD.......ccctevenvs cerrrremnansecemrenans 1
2 8306 ROD, DECK HITCH.............. 1
3 8260 PIN, HAIR .001 DIAX 1.86LG 1
4 1348 RETAINER, BELT ... “ .
5 31032¢ PULLEY, IDLER BFF 4.00 WIDE FL 1
8 §7325 BOLT, 3/8-16X2.00 CARASN.... .1
7 120382 WASHER, REGSPTLK. 393X.88X. w
8 120377 NUT, 38-16 REGHX ., U Wt
8 322064 SPRING, .76X6.4X. 105 TENSION ... .1
10 326256 SPRING, .75X10.0X.105 TENSION .. .1
1 300660 BELT, V6L 77.76 KEVLAR ... I
12 320257 GUARD, BELT LH PLASTIC . ol
13 180077 SCREW, 5/18-18X 75 HHC ...... .3
14 120383 WASHER, FLAT 344X .68X.065.. .3
16 1498 NUY, 6/18-18 REGHEXCTRLK ......... .3
1% 57818 CHUTE DEFLECTOR 357,39° 45", A
17 314876 SPRING, TORSION CHUTE DEFLECTOR |
18 ST317 PIVOT ROD,CHUTE .. - .1
19 328034 PULLEY, ENG V3l 4 00 OFFSET... -1
23 120383 WASHER REGSPTLK 459X.78X.12 .. .1
24 433148 SCREW, 7/16-20X4.25 HHC BLK PH .1
25 180128 SCREW, 3/8-16X1.7S8 HHC ............. .
26 1499 NUT, 3/8-18 REGHXCTALK ..o &

21



E3554-200 ' REPAIR PARYS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servica/replacement parls ofher than ITEMS ARE INTERCHANGEABLE
original equipment parts may vold your warranty. WiTH OPPOSITE SIDE 332009 A

22



E3554-200 | REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parls other than ITEMS ARE INTERCHANGEABLE
original equipment parts may vold your warranty. WITH OPPOSITE SIDE 332009 A

22




E3554-200 ELECTRICAL ASSEMBLY
KEY# PARTH DESCRIPTION (P14 1
1 331450 WIRE HARNESS SF, W/AMP ceervereees preaenanee
2 322208 SPLICER ...ttt e oot veeer et seesseenes 1
3 5744 TIE, CABLE BLACK NYLON .82 """ 1
4 41482 PRESS CLIP,1.380LG .2551D .. .2
5 303064 ASSY.LIGHT WIRE-1/4 TURN 1
6 52572 BULB, HEADLAMP 2
7 57444 TIE, CABLE BLACK NYLON 5 62L |
8 41482 PRESS CLIP,1.330LG .255ID .. 2
9 327355 SWITCH-IGN.(AFTER FIRE) 3 POSN P |
11 327352 NUT, §/8.8ACME DELYA FOR BOOT. A |
t2 827360 2 KEY,JGNITIONDELTA .....cevevenrenrene . |
13 300334 1
14 57476 . 2
16 800302 SCREW, #10 X .50 HHTAPPST BLK ........... ok
17 53718 SOLENCID e |
18 18774 SCREW, 1/4-20X .76 HXSEMMA ... 2
19 1084 WASHER, FLAT _281X1.00X.083PL ... o
20 1502 NUT, 174-20 REGHEXCTALK .......... .2
21 271172 NUT, 174.20 REGHEXKEPS .. . |
22 271187 NUT, 5/16-24 HKEPS .. 2
23 67444 TIE, CABLE BLAGK NYLON 5. azL )
24 55541 WIRE, GROUND, 125" .. )
25 271184 NUT, 5/16-18 HEXKEPS |
28 57547 SWITCH, SEAT .......... |
27 160505 SCREW, 1/4-20X .38PHPNHMA . 2
28 302257 BATTERY, 12V ... . |
28 328175 BATYERY BRACKET ..... 1
80 895346 SCREW, 1/4-20X .50 WAHHTAP .. 1
81 187745 BCREW, 1/4-20X .76 HXSEMMA o
32 1502 NUT, 1/4-20 REGHEXCTRLK ... T
33 180020 SCREW, 1/4-20X .75 HHC ..... .2
a4 271172 NUT, 1/4.20 REGHEXKEPS .. ... 2
b 30203t FUSE SPADE TYPE 32V |5A
38 0149 BRACKET, CABLE RETAIN.. ceeeneeremerermenn |
a7 308201 INSULATOR, BATTERY BOOT EURO oo oo 1
WIRING SCHEMATIC
2 4 = s flr e
D e ometo o TG {1 g
- oy i
cRemy BLUE/wNE Lﬂ?ﬂ
. AN
- o
T T e
oFOK DaTtOd Flai] x BioR MK
"“!Iv OO
] FRAE
£ =" m
L ®
%’gg‘" LNMON IWTOH priatl
| POSTION |G L|B]S
OFf *-|
RUN sle
START -re
b 1ol ;s
UGHT SWHC)Ht B 331450

23




E3554-200 REPAIR PARTS

DASH
ETAIL

SHblve
s »
,! q,&‘-‘ vy

KEY# PART# DESCRIPTION - ary
% 318197 PAD,ADHESIVE 1.00X1.50X.12 . |

2 305802 FOAM HOOD 4x15 .. 2

3 305603 PAD, 18 X 6 FOAM HOOD .. 2

4 320717 DECAL, OASH PLAIN EXPORT .

5 927810 DECAL, PTO ENGAGEMENT, ISO EXP |

7 80524 DECAL.INSTRUCT CONSOLE TOP GER |

8 307383 DECAL INSTR. CONSOLE TOP ENGL ... ot

] 402214 DECAL, HEIGHT ADJUST ......covvrn . |

10 308770 DECAL CAUTION TRIANGLE EUROPE . |

1" 88902 DECAL WARNING FRENCH/GERMAN ... S|

2 310553 DECAL,DANGER ENGLISH ... ............. o

13 311394 DECAL SHIFT REVNEUTRAL .. oo ]

14 331013 DECAL SHIFTER POSITION ... . |

15 88903 DECAL.BRAKE/CLUTCR ISO ... v Y 333400 A

24



E3554-200 . : DECAL ASSEMBLY

KEY¥ PART# DESCRIPTION QryYy
1 402488 DECAL, CADY HOODSTRIPE  RH . . ... 1
2 402489 DECAL, CADY HOODSTRIPE  LH.... 1
3 402138 NAMEPLATE UNITECHSMALL SIL.... ...c......?
4 307732 DECAL.LENS CENTER SMOKED ... .. ... i
5 316297 NAMEPLATE 12.5/39 CHROME . .. .. ... .z

333402 A

i

25



REPAIR PARTS

£E3554-200

327405 D

28



E3554-200

KEY#

PART#

304314
330510
391424
120303
120638
180077
331322
301413
456376

CUSTOMER ASSEMBLY

DESCRIP“ON Qty
SEAT MICHIGAN GEN, W/SW HOLE ........cc.ocrevronenene 1
STEERING WHEEL ... . .
PARTS BAG,ASSY SEAT/STEER .........ooorre. 1
WASHER, FLAT 344X .60X.065..... S |
WASHER, HVSPTLK .320X.80X.08 .............c.cococerneane 4

SCREW, B/16-18X .TE HHC ... visieviercsmmisecrinicsnnnie
COVER, STEERING SHAFT .......ccoonncniicceineieinne
SPACER, STEERING SHAFT ....... .
PIN, SPRING.280DIAX2.00LG HVPL..c.ovvieerviirniinnen. ¥

27



E3554-200 TIRE TREAD PAGE
R —t—

TIRE SIZE “A” “g» o “pr “g"

11 X4.00-5 42295 319679
13X 5.00-6 41060 319680
15X6.00-6 39830 316702 301140 313952

16 X 4.80 - 8 305035
16 X 6.50 - B 41081 319682 314539
18X 6.50-8 42091
18 X8.50- 8 319683 317400
18 X 9.50 - 8 41106 316701 313950
20X8.00-8 319685 319684 57164 314584 331606
20X 10.00-8 58276 319686 313654

20 X 10.00- 10 55893 319687
23X950-12 53655 319690 319689 314370

HETUUD

28




£3354-200 ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessories. if you
are unable to contact the dealer, write 1o the address on the front cover of this manual.

Standard Lawn Tractor

Mode! # 5708-13

Grass Collector for 39" decks Madel #5715-00
For heavy duty grass collection
order Model # 5703-10 Alr Assist

Model # 5648-16
Tow behind Lawn Sweeper for
Grass and leaves

Model #5661-08
42" Snowblade - Fits 36", 38", 39", & 45"

Model # 5578-00
Tire Chains - 18" x 8.50" tires

OTHER ACCESSORIES

Modal Description

5672-01 Whes! Waights - Front - 1 pr. wimig. hdw. - Fits 15" tires
5673-02 Whooe! Waeights - Rear - 1 pr. wimig. hdw. - Fits 18° & 20" lires
306932 39" High litt blade for bagging or side discharge {roquirss 2)
326180 39" Mulching blade {requires 2)

N



